
1

OPERATOR’S MANUAL

North American Edition 
Printed in USA

Utility Cart
17P

LPPCT17JD
1017632-A

09 / 11 / 2017
English, Spanish & French



21017632-A English Manual

Using Your Operator’s Manual

Read this entire operator’s manual, especially the safety 
information, before operating. 

This manual is an important part of your machine. Keep 
all manuals in a convenient location so they can be 
accessed easily. 

Use the safety and operating information in the 
attachment operator’s manual, along with the machine 
operator’s manual, to operate and service the attachment 
safely and correctly.

If your attachment manual has a section called Preparing 
the Machine, it means that you will have to do something 
to your tractor or vehicle before you can install the 
attachment. The Assembly and Installation sections of 
this manual provide information to assemble and install 
the attachment to your tractor or vehicle. Use the Service 
section to make any needed adjustments and routine 
service to your attachment.

If you have any questions or concerns with the assembly, 
installation, or operation of this attachment, see your 
local John Deere dealer.

Warranty information on this John Deere attachment can  
be found in the warranty statement included in this 
manual.

Introduction

Original instructions. All information, illustrations and specifications 
in this manual are based on the latest information available at the 
time of publication.

The right is reserved to make changes at any time without notice.

Table of Contents

English Manual 

Introduction	 2

Product Compatibility	 2

Safety Labels	 3 - 4

Safety 	 4 - 5

Assembly	 6 - 12

Installing 	 12

Operation	 13

Removing & Storing	 14

Service 	 14 - 15

Specifications 	 14

Getting Quality Service 	 15

Warranty	 16

Manual Español	 17 - 32

Manuel Français	 33 - 48

Product Compatibility

Compatible with lawn and garden tractors

Compact tractors: 1023E, 1025R and 2025R MY18 and 
newer.



31017632-A English Manual

Safety Labels

Understanding The Machine Safety Labels

The machine safety labels shown in this 
section are placed in important areas on 
your machine to draw attention to 
potential safety hazards.

On your machine safety labels, the words DANGER, 
WARNING, and CAUTION are used with this safety-alert 
symbol. DANGER identifies the most serious hazards.

The operator’s manual also explains any potential safety 
hazards whenever necessary in special safety messages 
that are identified with the word, CAUTION, and the 
safety-alert symbol.

Replace missing or damaged safety labels. Use this 
operator’s manual for correct safety label placement.

There can be more safety information contained on parts 
and components sourced from suppliers that is not 
reproduced in this operator’s manual.

French or Spanish Safety Labels and Operator’s 
Manual

Operator’s manuals and safety labels with content in 
French or Spanish are available for this machine through 
authorized John Deere dealers. See your John Deere 
dealer.

Warning Label

Caution Label



41017632-A English Manual

Safety Labels & Safety

Read Safety in Machine Operator’s Manual

Read the general safety operating precautions in your 
machine operator’s manual for additional safety 
information.

Operating Safely

This attachment is intended for use in lawn care and 
home applications. Do not tow behind a vehicle on a 
highway or in any high speed application. Do not tow at 
speeds higher than maximum recommended towing 
speed.

•	Towing speed should always be slow enough to 
maintain control. Travel slowly over rough ground.

•	Do not let children or an untrained person operate 
machine.

Warning

AVOID INJURY FROM EXPLOSION
• Do not place gas container in cart when filling

RIDERS CAN FALL OFF AND BE KILLED
• No riders in cart

B7084B

TO HELP PREVENT BODILY INJURY DUE TO LOSS 
OF STABILITY OR CONTROL

•	 Do not exceed maximum towing capacity of towing 
vehicle listed in the vehicle operator’s manual.

•	 Do not exceed maximum cart load capacity listed in 
cart operator’s manual.

•	 Reduce loaded cart weight on slopes &/or slippery surfaces.

•	 Do not exceed 8 mph (13 kph) when towing cart.

Caution

ATTENTION
POUR ÉVITER 

LES BLESSURES 
CAUSÉES PAR 
UNE PERTE DE 

STABILITÉ OU DE 
CONTRÔLE

M151136

●	Ne pas dépasser la 
capacité de remor- 
quage maximum du 
véhicule remor- 
queur indiquée dans 
le l ivret d’entrent ien 
du véhicule

●	Ne pas dépasser la 
capacité de charge 
maximum du char iot 
indiquée dans le 
l ivret d’entret ien du 
char iot

●	Réduire la charge  
du char iot sur les 
pentes et /ou les 
sur faces gl issantes

●	Ne pas dépasser  
8 mph (13 km/h) lors 
du remorquage du 
char iot

CAUTION
TO HELP PREVENT 

BODILY INJURY  
DUE TO LOSS  
OF STABILITY  
OR CONTROL

•	Do not exceed 
max imum tow ing 
capacity of tow ing 
vehic le l isted in the 
vehic le operator ’s 
manua l

●Do not exceed 
max imum car t load 
capacity l isted in  
cart operator’s manual

●Reduce loaded car t 
weight on s lopes  
and/or sl ippery 
sur faces

●Do not exceed 8 mph 
(13 kph) when towing 
car t



Protect Bystanders

• Keep bystanders away when you operate a towed 
attachment.

• Before you back machine and attachment, look 
carefully behind attachment for bystanders.

Keep Riders Off Towed Attachment

•	Riders on a towed attachment are subject to injury, 
such as being struck by objects and being thrown off 
the attachment during sudden starts, stops and turns.

•	Riders obstruct the operator’s view, resulting in the 
attachment being used in an unsafe manner.

•	Keep riders off of hitch bracket.

Avoid Injury From Drawbar

Before you disconnect an attachment from machine 
hitch plate:

• 	Unload attachment.
• 	Stop attachment on level ground.
• 	Stop machine engine.
• 	Lock machine park brake.
• 	Block attachment wheels.
• 	Make sure hands, feet or other body parts are not under 

drawbar.

Wear Appropriate Clothing

•	 Always wear eye protection when 		
operating the machine.

•	 Wear close fitting clothing & safety 
equipment appropriate for the job.

•	While using this equipment, always wear substantial 		
footwear and long trousers. Do not operate the 
equipment when barefoot or wearing open sandals.

•	Wear a suitable protective device such as earplugs. 
Loud noise can cause impairment or loss of hearing

51017632-A English Manual

Safety

•	Do not let anyone, especially children, ride on machine 
or attachment. Riders are subject to injury such as 
being struck by foreign objects and being thrown off. 
Riders may also obstruct the operator’s view, resulting 
in the machine being operated in an unsafe manner.

•	Check machine brake action before you operate. Adjust 
or service brakes as necessary.

•	Keep all nuts and bolts tight to be sure the equipment is 
in safe working condition.

•	Keep all parts in good condition and properly installed. 
Fix damage immediately. Replace worn or broken parts. 
Replace all worn or damaged safety and instruction 
decals.

•	Do not modify machine or safety devices. Unauthorized 
modifications to the machine or attachment may impair 
its function and safety.

•	Securely anchor all loads to prevent loads from falling.

•	Distribute load evenly for safe travel & unloading of cart.

•	Do not obstruct the operator’s view during use.

Towing Loads Safely

Stopping distance increases with speed and weight of 
towed load. Travel slowly and allow extra time and 
distance to stop.

•	Total towed weight must not exceed limits specified in 
towing vehicle operator’s manual.

•	Excessive towed load can cause loss of traction and 
loss of control on slopes. Reduce towed weight when 
operating on slopes.

•	Never allow children or others in or on towed 
equipment.

•	Use only approved hitches. Tow only with a machine 
that has a hitch designed for towing. Do not attach 
towed equipment except at the approved hitch point.

•	Follow the manufacturer’s recommendations for weight 
limits for towed equipment and towing on slopes. Use 
counterweights or wheel weights as described in the 
machine operator’s manual.

•	Do not turn sharply. Use additional caution when 
turning or operating under adverse surface conditions. 
Use care when reversing.

•	Do not shift to neutral and coast downhill. 



61017632-A English Manual

Assembly

Parts in Kit

Description	 Qty.

A.	 Cart 	 1

B.	 Support, Longitudinal	 2

C.	 Lock Bracket 	 1

D.	 Wheel	 2

E.	 Lock Bar (If Equipped) 	 1

Description	 Qty.

F.	 Pedal (If Equipped)	 1

G.	 Clevis	 1

H.	 Drawbar	 1

I.	 Axle	 1

J.	 Axle Support 	 1

H

C

D

F

B

A

B

E

I

D
J

G



71017632-A English Manual

Assembly

Parts in Kit

Description	 Qty.

K.	 Slotted Head Screw	 12  
	 5/16 x 1-1/4 in. 	

L.	 Bolt, 5/16 x 3/4 in.	 2

M.	 Spring Locking Pin, 1/8 in.	 1

N.	 Spacer, Wheel 	 2

O.	 Clevis Pin, 1/2 x 2-1/2 in. 	 1

P.	 Bushing, 3/4 in. 	 6

Q.	 Nut, w/Star Washer, 3/8 in. 	 2

R.	 Locknut, 3/8 in. 	 1

S.	 Locknut, 5/16 in. 	 2

T.	 Lockwasher, 5/16 in. 	 12

U.	 Retaining Ring, 3/4 in. 	 2

V.	 Washer, Flat, 5/16 in. 	 24

W.	 Nut, 5/16 in. 	 12

X.	 Spring, Latch 	 1

Y.	 Bolt, 3/8 x 3-3/4 in. 	 1

Tools Required for Assembly:

•	1/2 in. wrench (2)

•	9/16 in. wrench (2)

•	Pliers

•	Flat blade screwdriver

Assemble Cart

When assembling cart, do the following:

• 	Do not discard cardboard bed divider, it can be used as 
a template for making dividers for the cart.

•	Place pieces of carton under cart box to help avoid 
scratching finish.

•	Put all bolt heads to the inside of the cart box.

K

Y

Q R S T V WU XP

L M O

N



81017632-A English Manual

Assembly

Assembly Step 1

Install Supports

1.	 Place the longitudinal supports (B) over the bottom 
of the cart (A).

2.	 Secure supports with two 5/16 x 1-1/4 in. slotted 
head screws (K), four 5/16 in. flat washers (V), two 
5/16 in. lock washers (T), and two 5/16 in. nuts (W). 
Assemble hardware finger tight until both screws 
are installed.

	 Do not tighten nuts at this time.

Assembly Step 2

Install Axle Support

1.	 Place axle support (J) onto slotted holes in 
longitudinal supports (B) on bottom of cart (A).

2.	 Install eight 5/16 x 1-1/4 in. slotted head screws (K) 
and eight 5/16 in. flat washers (V), from inside cart 
box through axle support. Place eight additional 
5/16 in. flat washers (V), eight 5/16 in. lockwashers 
(T) and eight 5/16 in. nuts (W) on screws. Assemble 
hardware finger tight until all eight screws are 
installed.

3.	 Tighten all fasteners for longitudinal supports (B) 
and axle support (J).

MX41739 MX41738

W

V

W

B

V

K
VV

A
A

T

T
V

J

KV

B

K



91017632-A English Manual

NOTE: Make sure notch on lock bracket is facing to the 
front of the cart.

1.		 Place lock bracket (C) the cart. 

2.		 Install two 5/16 x 1-1/4 in. slotted head screws (K) 
and two 5/16 in. flat washers (V) through cart box 
(from inside cart box) and lock bracket.  

NOTE: Lock bracket has slots in it to adjust forward 
or backward.

3.		 Secure with two additional 5/16 in. flat washers (V), 
two 5/16 in. lockwashers (T) and two 5/16 in. nuts (W). 

		  Tighten securely.

Assembly

Assembly Step 3

Install Lock Bracket 

Assembly Step 4

Identify and Assemble Lock Bar / Foot Pedal

1.	 Determine whether your cart includes a lock bar (E)  
or a foot pedal (F). See Assemble Cart Lock Bar or 
Assemble Cart Foot Pedal below for installation 
steps.

MX41737

MX52264

V
V

W
W

V

FE

T
T

C

K
V

K



101017632-A English Manual

Assembly

Assembly Step 5

Assemble Cart Lock Bar

Picture Note: Bottom of 
drawbar shown. Inset graphic 

shows assembled view.

1.		 Place cart lock bar (E) through slot in drawbar (H) 
with notch (Z) in lock bar to rear of cart.  

NOTE: Nuts with attached star washers (Q) should 
be installed on each side of the cart lock bar so it is 
centered. Pull up on lock bar while installing bolt 
(Y). This will help to align the bolt with the hole on 
the other side of the drawbar.

2.		 Install one 3/8 x 3-3/4 in. bolt (Y) and one 3/8 in. nut 
with attached star washer (Q), latch spring (X), and 
a second 3/8 in. nut with attached star washer (Q) 
through drawbar and lock bar.

3.		 With lock bar centered, & ends of spring on brackets 
of drawbar, as shown, tighten nuts securely.

4. 	Secure bolt with 3/8 in. locknut (R) so lock bar 
moves forward and backward freely.

Assembly Step 6

Assemble Cart Foot Pedal

Picture Note: Bottom of 
drawbar shown. Inset graphic 

shows assembled view.

1.		 Place cart foot pedal (F) through slot in drawbar (H) 
with notch (aa) in foot pedal oriented towards the 
raised tongue (bb) on the drawbar.

		  NOTE: Nuts with attached star washers (Q) should 
be installed on each side of the foot pedal so it is 
centered. Pull up on foot pedal while installing bolt 
(Y). This will help to align the bolt with the hole on 
the other side of the drawbar.

2.		 Install one 3/8 x 3-3/4 in. bolt (Y) and one 3/8 in. nut 
with attached star washer (Q), latch spring (X), and 
a second 3/8 in. nut with attached star washer (Q) 
through drawbar and foot pedal.

3.		 With foot pedal centered, and ends of spring on 
sides of drawbar, as shown. Tighten nuts securely.

4.		 Secure bolt with 3/8 in. locknut (R) so foot pedal 
moves forward and backward freely. Do not 
tighten the nut all the way against the drawbar.

E

H

X

R

Y

Q Q

X

R

Y

F

Y

Z

Q

H

Q



111017632-A English Manual

Assembly

Assembly Step 7

Install Clevis

1.	 Place drawbar (H) onto axle support (J) and lock 
bracket (C).

	 NOTE: A light coating of grease or oil on axle will 
aid in inserting the axle through the axle support.

2.	 Slide axle (I) through axle support and drawbar.

3.	 Verify that the lock bracket (C) engages the lock 
bar (E) (or foot pedal). Adjustment can be made 
by loosening the two slotted head screws that 
secure the lock bracket, and moving the lock 
bracket forward or rearward to change 
engagement or ease of operation.

Assembly Step 8

Install Cart Drawbar and Axle

MX27743

E

O

G

M

L

S

I
J

1.		 Install clevis (G) onto cart drawbar (H) with  
1/2 x 2-1/2 in. clevis pin (O) and 1/8 in. spring 
locking pin (M).

2.	 Install two 5/16 x 3/4 in. bolts (L) through clevis 
and cart drawbar, and fasten with two 5/16 in. 
locknuts (S).

3.		 Tighten locknuts.

MX38820

H

C

H



121017632-A English Manual

Assembly

Assembly Step 9

Install Wheels

Installing Cart

CAUTION: Avoid injury!  
Before installing cart, make sure the  
dump lever is locked in place.

F

G

Installing

NOTE: Two additional 3/4 in. bushings are provided to 
take up any extra space on axle.

1. 	 Lock the cart in place using the lock bar (E) or foot 
pedal (F).

2. 	 Park machine safely.  
(See Parking Safely in the safety section of the 
Machine Operator Manual).

3. 	 Align cart drawbar with machine drawbar.

4. 	 Install clevis pin (G) through cart drawbar and 
machine drawbar. Secure clevis pin with 1/8 in. 
spring locking pin.

1. 	 Slide one wheel spacer (N) and one 3/4 in. bushing 
(P) on both axle (I) ends. 

	 NOTE: Put a small amount of grease on each end 
of axle, before installing wheels. This will make 
installing wheels on axle easier.

2. 	 Put one wheel (D) (valve stem to the outside) on 
axle. NOTE: Use a pliers to snap retaining ring into 
groove on axle.

3. 	 Put second 3/4 in. bushing (P) and one retaining 
ring (U) on axle.

4.	 Repeat steps for other wheel.

5.	 Inflate tires to correct tire pressure.  
(See Specifications on page 14).

6.	 Grease wheel bearings with John Deere 
multipurpose grease or an equivalent.

P

D

U
UI

I

N



131017632-A English Manual

Operation

Determining Weight for Cart

The following maximum loaded cart weight capacities 
are the average weight of each cart model loaded with 
dry sand leveled with the top of the cart.

	 Model Cart 	 Loaded Weight Capacity
	 17P 	 453 kg (1000 lb)

The amount you can carry in your cart is 
dependent on two factors:
1.	 The combined weight of the pulling machine,  

the operator weight & potential front ballast.
2.	 The maximum capacity of the cart.

Begin by adding the operator weight to the machine 
weight. If this total is less than the maximum cart 
capacity, you can carry more in the cart by adding front 
ballast to the machine. You can continue to add ballast 
until you reach the maximum capacity of the cart.
The maximum capacity you carry in this cart cannot be 
more than the total of the machine weight, the weight of 
the operator and any ballast, or the maximum capacity 
of the cart.

    Example:
	 If Towing Machine Weighs: 	 226 kg (500 lb)
	 Add Your Weight: 	 90 kg (200 lb)
	 Combined Weight Equals 	 317 kg (700 lb)

To maintain stability using the cart in this example, you 
cannot safely carry more than 317 kg (700 lb) without 
first adding additional ballast to the towing machine.

CAUTION: Avoid injury! Excessive towed 
load can cause loss of traction and loss 
of control on slopes. Stopping distance 
increases with speed and weight of 
towed load. Total towed weight must not 
exceed combined weight of pulling 
machine, operator and front ballast, or 
the maximum capacity of the cart.

Unloading Cart

CAUTION: Avoid injury!  
Before dumping the cart:

•	 Park machine safely.
•	 Before backing up, make sure area is 

clear of bystanders, especially children.
•	Make sure cart is installed to the towing 

machine.

1. 	 Park machine safely.  
(See Parking Safely in the safety section of the 
Machine Operator Manual)

2. 	 Move cart lock bar forward or press foot pedal to 
release cart box.

3. 	 Tilt cart box back to unload cart.

4. 	 Push cart down and move cart lock bar toward cart 
and lock into place.



141017632-A English Manual

Service

General Maintenance

NOTE: Unload cart before performing any maintenance 
or service.

•	Lubricate wheel bearings annually or more frequently 
with heavy use.

•	Wash cart bed after each use to avoid damage to bed 
or hardware.

•	Check tire pressure with an accurate gauge, add or 
remove air if necessary.	

Specifications:

Model 17P Cart
Maximum Towing Speed  . . . . . . .       13 kph (8 mph)
Box Capacity (Heaped) . . . . . . .       0.48 m3 (17 cu ft)
Maximum Load . . . . . . . . . . . . . .              453 kg (1000 lb)
Maximum Tongue Weight . . . . . . . .        45 kg (100 lb)
Empty Weight . . . . . . . . . . . . . . . . .                 47 kg (105 lb)

Tires
Size  . . . . . . . . . . . . . . . . . . . . . . . . . . .                           16.00x6.5
Inflation Pressure . . . . . . . . . . . .            193 kPa (28 psi)    

Removing & Storing

Removing Cart

CAUTION: Avoid injury!  
Keep hands, feet and other body parts 
away from under drawbar.

NOTE: Refer to illustrations in the Installing Section, 
earlier in this manual.

1. 	 Park machine safely.  
(See Parking Safely in the safety section of the 
Machine Operator Manual)

2. 	 Unload cart.

3. 	 Remove spring locking pin and clevis pin.

4. 	 Push cart away from machine. Block cart wheels.

5. 	 Install clevis pin and spring locking pin in cart 
drawbar for storage.

CAUTION: Avoid injury!  
Before installing cart, make sure  
transport latch is facing toward cart dump 
lever and dump lever is locked in place.



15

Service

Getting Quality Service

John Deere Quality Continues with Quality Service

John Deere provides a process to handle your 
questions or problems, should they arise, to ensure that 
product quality continues with quality parts and service 
support.

Follow the steps below to get answers to any questions 
you may have about your product.

1. 	 Refer to your attachment and machine operator 
manuals.

2. 	 In North America or Canada, call John Deere 
Special Services at 1-866-218-8622 and provide 
the product serial number (if available) and model 
number.

This product was manufactured by Brinly-Hardy, a John Deere Licensee, located at  
3230 Industrial Pkwy, Jeffersonville, IN 47130. If you have any questions or concerns with the 
assembly, installation or operation of this attachment see your local John Deere Dealer or call 
Brinly-Hardy at 866-218-8622 for assistance. LICENSED



161017632-A English Manual

Warranty

A. General Provisions – The warranties described below 
are provided by manufacturer, Brinly Hardy Company, on 
John Deere Licensed products to the original purchaser of 
new Lawn and Garden attachments from authorized John 
Deere Dealers & Retailers. Under these warranties, the 
manufacturer will repair or replace, at its option, any 
covered part found to be defective in material or 
workmanship during the applicable warranty term. The 
purchaser will be responsible, however, for any service 
call and / or transportation of product to and from the 
dealer’s place of business, for any premium charged for 
overtime labor requested by the purchaser, and for any 
service and/or maintenance not directly related to any 
defect covered under the warranties below.
B. What is warranted – All parts of any new John Deere 
Licensed product, are warranted for the number of months 
specified below. When you call please have the serial 
number, if applicable, and model number.
C. What is not warranted – 1) Used products; (2) Any 
product that has been altered or modified in ways not 
approved by the manufacturer; (3) Depreciation or damage 
caused by normal wear, lack of reasonable and proper 
maintenance, failure to follow operating instructions, 
misuse, lack of proper protection during storage, or 
accident; (4) normal maintenance parts and service.
D. Securing Warranty Service – To secure warranty 
service, the purchaser must (1) report the product defect 
to an authorized dealer, or to the manufacturer by calling 
866-218-8622, and request repair within the applicable 

warranty term, (2) present evidence of the warranty start 
date, and (3) make the product available to the dealer or 
service center within a reasonable period of time.
E. Limitation of implied warranties and other remedies – 
To the extent permitted by law, neither John Deere nor any 
company affiliated with it makes any warranties, 
representations or promises as to the quality, performance 
or freedom from defect of the equipment covered by this 
warranty. Implied warranties of merchantability and fitness 
for a particular purpose, to the extent applicable, shall be 
limited in duration to the applicable period of warranty set 
forth on this page. The purchaser’s only remedies in 
connection with the breach or performance of any warranty 
on the John Deere Lawn and Garden attachments are 
those set forth on this page. In no event will the Dealer, 
John Deere or the manufacturer be liable for incidental or 
consequential damages. (Note: Some states do not allow 
limitations on how long an implied warranty lasts or the 
exclusion or limitation of incidental or consequential 
damages so the above limitations and exclusions may not 
apply to you.) This warranty gives you specific legal right, 
and you may also have other rights, which vary from state 
to state.
F. No Dealer Warranty – The selling Dealer makes no 
warranty of its own and the Dealer has no authority to 
make any representation or promise on the behalf of John 
Deere or the manufacturer to modify the terms or limitations 
of the warranty in any way.

Manufacturer’s Lawn & Garden Attachments *Warranty Term
Steel Frame 2 Years
Transmission (gearbox) 2 Years
Poly Hoppers & Beds 2 Years
Wheels 1 Year
Hydraulics 1 Year
Drive Gears 1 Year
Other normal wear parts 1 Year

*Each Warranty Term begins on the date of product delivery to the purchaser.

Register your John Deere Licensed Product by completing & mailing in the enclosed Warranty Registration Card. 
For Customer Service: Please call 866-218-8622

Limited Warranty for New John Deere Licensed Products



17

MANUAL DEL OPERADOR

Utility Cart
17P

1017632-A
06 / 20 / 2017

Español

Versión estadounidense 
Impreso en EE.UU.



181017632-A Manual Español

Introducción

Instrucciones originales. Toda la información, ilustraciones y las 
especificaciones de este manual se basan en la última información 
disponible en el momento de la publicación.

Se reserva el derecho a realizar cambios en cualquier  
momento y sin previo aviso.

Tabla de Contenido

Manual en Inglés	 1 - 16

Manual Español 

Introducción	 18

Compatibilidad del producto 	 18

Etiquetas de seguridad 	 19 - 20

Seguridad 	 20 - 21

Montaje 	 22 - 28

Instalación 	 28

Funcionamiento 	 29

Eliminación y almacenamiento 	 30

Mantenimiento 	 30-31

Especificaciones 	 30

Cómo obtener  
un servicio de calidad 	 31

Garantía	 32

Manual en Francés	 33 - 48

Cómo utilizar el manual del operador

Leer todo el manual de información, seguridad antes de 
operar del operador completa.

Este manual es una parte importante de su máquina. 
Guarde todos los manuales en un lugar conveniente para 
que puedan acceder fácilmente.

Usar la seguridad de la información y de funcionamiento 
en el manual del usuario del accesorio y el manual del 
operador de la máquina, para operar y mantener el 
accesorio de forma segura y correcta.

Si el manual adjunto contiene una sección titulada 
Preparación de la máquina, esto significa que usted tiene 
que hacer algo sobre su tractor o su vehículo antes de 
poder instalar el archivo adjunto. Las secciones de 
montaje e instalación de este manual proporcionan 
información de montar e instalar el accesorio en su 
tractor o vehículo. Utilice la sección de Servicios para 
realizar los ajustes y el servicio de rutina a su archivo 
adjunto.

Si tiene preguntas o inquietudes sobre el montaje, la 
instalación o el uso de este accesorio, consulte a su 
distribuidor local de John Deere.

Información sobre la garantía de este archivo adjunto 
John Deere están en la declaración de garantía incluida 
en este manual.

Compatibilidad del producto

Compatible con tractores de césped y jardín

tractores compactos: 1023E, 1025R y 2025R MY18 y 
más recientes.



191017632-A Manual Español

Etiquetas de Seguridad

Etiquetas de seguridad

Interpretación de las etiquetas de 
seguridad de la máquina

Las etiquetas de seguridad de la 
máquina reproducidas en esta sección 

se encuentran en áreas importantes de la máquina para 
señalar posibles riesgos.

En las etiquetas de seguridad de la máquina, las 
palabras PELIGRO, ADVERTENCIA y PRECAUCIÓN 
aparecen junto con este símbolo de alerta de seguridad. 
El mensaje de PELIGRO indica los peligros más graves.

Cuando sea necesario, el manual del operador también 
explica cualquier riesgo potencial con mensajes de 
seguridad especiales identificados con la palabra 
PRECAUCIÓN y el símbolo de alerta de seguridad.

Las piezas y los componentes de otros proveedores 
pueden contener información de seguridad adicional que 
no aparece en este manual del operador.

Etiquetas de seguridad francesas o españolas y 
Manual del operador

Los manuales del operador y las etiquetas de seguridad 
con contenido en francés o español están disponibles 
para esta máquina a través de distribuidores autorizados 
de John Deere. Consulte a su distribuidor John Deere.

Advertencia Etiquetas

Etiquetas 
Precaución



201017632-A Manual Español

Etiquetas de Seguridad Seguridad

Lectura de la sección Seguridad, en el Manual del Operador 
de la Máquina
Para obtener información adicional respecto a cuestiones de 
seguridad, leer las precauciones generales para un funcionamiento 
seguro en el manual del operador de la máquina.

Funcionamiento Seguro
Este accesorio se ha diseñado para el cuidado de céspedes y 
aplicaciones domésticas. No se debe remolcar detrás de un 
vehículo en una carretera ni en ninguna aplicación que funcione a 
alta velocidad. No remolcar a velocidades superiores a la 
velocidad máxima de remolque recomendada.
• 	La velocidad de remolque debe ser siempre suficientemente 

baja como para mantener el control. Desplazarse despacio 
sobre terrenos accidentados.

• 	No permitir que niños o personas inexpertas utilicen la máquina.

Advertencia

EVITAR LESIONES OCASIONADAS POR EXPLOSIONES
• 	Los recipientes para gasolina no deben colocarse en el 

carro mientras se estén llenando

LOS PASAJEROS PUEDEN CAERSE Y SUFRIR UN 
ACCIDENTE MORTAL
• 	Nadie debe montarse en el carro

B7084B

PARA FACILITAR LA PREVENCIÓN DE LESIONES 
PERSONALES O DAÑOS AL EQUIPAMIENTO

• 	Leer el manual del propietario
• 	Usar únicamente con tractores para césped y jardín
• 	No montarse al carro
• 	No superar la velocidad de 8 millas por hora
• 	No exceder la capacidad de remolque especificada en el 

manual del vehículo
• 	Reducir la carga en pendientes y zonas resbalosas

Precaución

ATTENTION
POUR ÉVITER 

LES BLESSURES 
CAUSÉES PAR 
UNE PERTE DE 

STABILITÉ OU DE 
CONTRÔLE

M151136

●	Ne pas dépasser la 
capacité de remor- 
quage maximum du 
véhicule remor- 
queur indiquée dans 
le l ivret d’entrent ien 
du véhicule

●	Ne pas dépasser la 
capacité de charge 
maximum du char iot 
indiquée dans le 
l ivret d’entret ien du 
char iot

●	Réduire la charge  
du char iot sur les 
pentes et /ou les 
sur faces gl issantes

●	Ne pas dépasser  
8 mph (13 km/h) lors 
du remorquage du 
char iot

CAUTION
TO HELP PREVENT 

BODILY INJURY  
DUE TO LOSS  
OF STABILITY  
OR CONTROL

•	Do not exceed 
max imum tow ing 
capacity of tow ing 
vehic le l isted in the 
vehic le operator ’s 
manua l

●Do not exceed 
max imum car t load 
capacity l isted in  
cart operator’s manual

●Reduce loaded car t 
weight on s lopes  
and/or sl ippery 
sur faces

●Do not exceed 8 mph 
(13 kph) when towing 
car t



• 	Cuando el motor se encuentra desembragado no se debe 
cambiar a punto muerto ni descender. 

Protección de terceras personas
• 	Mientras el carro esté en funcionamiento las terceras personas 

deben mantenerse alejadas.
• 	Antes de retroceder con la máquina y el carro, mirar 

cuidadosamente que no haya personas detrás del carro.

Los Pasajeros Deben Mantenerse Alejados del Carro
• 	Mantener a los pasajeros fuera del carro.
• 	Los pasajeros que vayan en el carro, están expuestos a lesiones, 

tales como golpes causados por objetos y a ser lanzados del 
carro al ejecutar giros y arranques repentinos.

• 	Los pasajeros obstruyen la visión del operador, ocasionando 
una operación insegura de la máquina.

•	 No se debe permitir que persona alguna se monte en el soporte 
del enganche. 

Evitar Lesiones por la Barra de Tiro
Antes de desconectar un accesorio de la placa de enganche de la 
máquina se debe:
•	 Descargar el accesorio.
•	 Detener el accesorio en una superficie nivelada.
•	 Apagar el motor de la máquina.
•	 Activar el freno de estacionamiento de la máquina.
•	 Bloquear las ruedas del accesorio.
•	 Asegurarse que las manos, pies u otras partes del cuerpo no 

estén debajo de la barra de tiro.

Llevar Ropa Apropiada
• 	Siempre use protección para  

los ojos al operar la máquina.

• 	Use ropa y equipo de seguridad 
adecuados para el trabajo.

• Mientras usa este equipo, use siempre calzado y 
pantalones largos. No opere el equipo cuando descalzo o 
use sandalias abiertas.

• Use un dispositivo de protección adecuado, como tapones 
para los oídos. Ruido fuerte puede causar deterioro o 
pérdida de la audición

211017632-A Manual Español

Seguridad

• 	No llevar pasajeros, especialmente niños, en la máquina o el 
accesorio. Los pasajeros se exponen a sufrir lesiones 
ocasionadas por objetos que salen despedidos o por caídas. 
Además, si los pasajeros obstruyen la visibilidad del operador, 
la utilización de la máquina se efectuará de manera insegura.

• 	Revisar la acción de frenado de la máquina antes de ponerla en 
funcionamiento. Ajustar los frenos o realizar su mantenimiento 
según sea necesario.

• 	Mantener todas las tuercas y pernos bien apretados para 
asegurarse de que es seguro usar el equipo.

• 	Mantener todos los componentes en buenas condiciones y 
correctamente instalados. Reparar todo daño de inmediato. 
Reemplazar las piezas desgastadas o rotas. Sustituir todas las 
etiquetas de seguridad y con instrucciones desgastadas o 
dañadas.

• 	No modificar la máquina o los dispositivos de seguridad. Las 
modificaciones de la máquina o del accesorio efectuadas sin 
permiso pueden perjudicar su funcionamiento y seguridad.

• 	Sujetar firmemente todas las cargas para evitar que se caigan.
• 	Distribuir uniformemente la carga para el desplazamiento y 

descargue seguro del carro.
• 	No obstruir la visibilidad del operador durante el uso.

Remolque Seguro de las Cargas
La distancia de parada se incrementa con la velocidad y con el 
peso de las cargas remolcadas. Desplazarse lentamente y dejar 
tiempo y distancia adicional para detenerse.
• 	El peso total remolcado no debe exceder los límites especificados 

en el manual del operador del vehículo de remolque.
• 	Si la carga que está siendo remolcada es excesiva, se puede 

provocar la pérdida de tracción y de control en las pendientes 
Cuando se trabaje en pendientes se debe reducir el peso de la 
carga que está siendo remolcada.

• 	Nunca dejar que vayan niños o terceras personas en el equipo 
remolcado.

• 	Usar solamente enganches aprobados. Remolcar solamente 
con una máquina que tenga un enganche diseñado para el 
remolque. No se debe acoplar un equipo a ser remolcado en 
ningún otro lugar que no sea el punto de enganche aprobado.

• 	Se deben seguir las recomendaciones del fabricante con 
respecto a los límites de peso para el remolque de equipo y para 
remolcar en pendientes. Se deben usar contrapesos o 
contrapesos para ruedas según se describe en el manual del 
operador de la máquina.

• 	No girar abruptamente. Tener mucho cuidado al efectuar giros o 
al trabajar en superficies cuyas condiciones sean adversas. 
Tener precaución al retroceder.



221017632-A Manual Español

Montaje

Componentes del juego  (piezas principales)

Descripción	 Cantidad

A.	 Carro	 1

B.	 Apoyo, Longitudinal 	 2

C.	 Soporte de bloqueo 	 1

D.	 Rueda 	 2

E.	 Barra de bloqueo (si la tiene) 	 1

Descripción	 Cantidad

F.	 Pedal (si lo tiene)	 1

G.	 Horquilla 	 1

H.	 Barra de tiro	 1

I.	 Eje	 1

J.	 Apoyo del eje	 1

H

C

D

F

B

A

B

E

I

D
J

G



231017632-A Manual Español

Montaje

Bolsa de piezas  (tornillería)

Descripción 	 Cantidad

K.	 Tornillo de cabeza  
	 ranurada, 5/16 x 1-1/4 pulg. 	 12

L.	 Perno, 5/16 x 3/4 pulg.	 2

M.	 Pasador de bloqueo por resorte, 1/8 pulg. 	 1

N.	 Espaciador, Rueda 	 2

O.	 Pasador de horquilla, 1/2 x 2-1/2 pulg.	 1 

P.	 Buje, 3/4 pulg.	 6

Q.	 Tuerca, con arandela de estrella, 3/8 pulg. 	 2

R.	 Contratuerca, 3/8 pulg.	 1

S.	 Contratuerca, 5/16 pulg.	 2

T.	 Arandela de bloqueo, 5/16 pulg.	 12

U.	 Aro de retención, 3/4 pulg. 	 2

V.	 Arandela, Plana, 5/16 pulg. 	 24

W.	 Tuerca, 5/16 pulg. 	 12

X.	 Resorte, Presilla 	 1

Y.	 Perno, 3/8 x 3-3/4 pulg.	 1

Herramientas necesarias para el montaje:

•	Llave de 1/2 pulg. (2)

•	Llave de 9/16 pulg. (2)

•	Alicates

•	Destornillador de hoja plana

Montaje del carro

Al montar el carro, realizar lo siguiente:

•	No desechar el divisor de cartón de la plataforma, ya 
que puede usarse como plantilla para hacer los 
divisores del carro.

•	Colocar pedazos de cartón debajo del cajón del carro, 
para evitar que se raye la pintura.

•	Colocar todas las cabezas de los pernos hacia el 
interior del cajón del carro.

K

Y

Q R S T V WU XP

L M O

N



241017632-A Manual Español

Etapa de Montaje 1

Instalación de los Apoyos

1.	 Colocar los apoyos longitudinales (B) sobre la parte 
inferior del carro (A).

2.	 Sujetar los apoyos con dos tornillos de cabeza 
ranurada de 5/16 x 1-1/4 pulg. (K), cuatro arandelas 
planas de 5/16 pulg. (V), dos arandelas de bloqueo 
de 5/16 pulg. (T) y dos tuercas de 5/16 pulg. (W). 
Apretar la tornillería con los dedos hasta que los 
dos tornillos estén instalados. 

	 No apretar las tuercas en este momento.

Etapa de Montaje 2

Instalación del Apoyo del Eje

1. 	Colocar el apoyo del eje (J) en los agujeros 
ranurados de los apoyos longitudinales (B) en la 
parte inferior del carro (A).

2. 	Desde el interior de la caja del carro, instalar ocho 
tornillos de cabeza ranurada de 5/16 x 1-1/4 pulg. 
(K) y ocho arandelas planas de 5/16 pulg. (V) a 
través del apoyo del eje. Colocar en los tornillos 
ocho arandelas planas adicionales de 5/16 pulg. 
(V), ocho arandelas de bloqueo de 5/16 pulg. (T) y 
ocho tuercas de 5/16 pulg. (W). Montar la tornillería 
apretándola con los dedos hasta que los ochos 
tornillos estén instalados.

3. 	Apretar todos los afianzadores para los apoyos 
longitudinales (B) y el apoyo del eje (J).

MX41739 MX41738

W

V

K

A

T

V

KV

B

V

W

B

VV

A

T

J

K

Montaje



251017632-A Manual Español

NOTA: Asegurarse de que la ranura del soporte de 
bloqueo quede hacia la parte delantera del carro.

1. 	Colocar el soporte de bloqueo (C) en el carro. 

2. 	Instalar dos tornillos de cabeza ranurada de 5/16 x 
1-1/4 pulg. (K) y dos arandelas planas de 5/16 pulg. 
(V) a través de la caja del carro (desde el interior de 
la caja) y del soporte de bloqueo. 

NOTA: El soporte de bloqueo tiene ranuras para 
ajustarse hacia adelante o atrás.

3. 	Afianzar con dos arandelas planas adicionales de 5/16 
pulg. (V), dos arandelas de bloqueo de 5/16 pulg. (T) y 
dos tuercas de 5/16 pulg. (W). 

		  Apretar bien.

Etapa de Montaje 3

Instalación del Soporte de Bloqueo 

Etapa de Montaje 4

Identificación y Montaje de la Barra de Bloqueo/ Pedal

1. 	Determinar si el carro incluye una barra de bloqueo 
(E) o un pedal (F). Consultar los pasos de la 
instalación en Montaje de la barra de bloqueo del 
carro, o en Montaje del pedal del carro.

MX41737

MX52264

FE

V
V

W
W

V

T
T

K
V

K

Montaje

C



261017632-A Manual Español

Etapa de Montaje 5

Montaje de la barra de bloqueo del carro

Nota de fotografía: Imagen de la  
parte inferior de la barra de tiro. El gráfico 

de la derecha muestra la vista montada.

1. 	Pasar la barra de bloqueo del carro (E) a través de la 
ranura de la barra de tiro (H), con la hendidura (Z) de 
la barra de bloqueo hacia la parte trasera del carro.

		  NOTA: Deben instalarse tuercas con arandelas de estrella 
(Q) a cada lado de la barra de bloqueo del carro, para que 
quede centrada. Mientras se instala el perno, tirar de la 
barra de bloqueo (Y) hacia arriba. Esto ayudará a alinear el 
perno con el agujero al otro lado de la barra de tiro.

2. 	Instalar a través de la barra de tiro y la barra de 
bloqueo un perno de 3/8 x 3-3/4 pulg. (Y) y una 
tuerca de 3/8 pulg. con arandela de estrella (Q), 
resorte de seguro (X) y una segunda tuerca de 3/8 
pulg. con arandela de estrella (Q).

3. 	Con la barra de bloqueo centrada, y los extremos del 
resorte en los soportes de la barra de tiro (tal como 
se muestra), apretar bien las tuercas.

4. 	Sujetar el perno con una contratuerca de 3/8 pulg. 
(R), para que la barra de bloqueo pueda moverse 
libremente hacia delante y hacia atrás.

Etapa de Montaje 6

Montaje del pedal del carro

Nota de fotografía: Imagen de la parte 
inferior de la barra de tiro. El gráfico 

muestra las piezas montadas.

1. 	 Pase el pedal del carro (F) a través de la ranura de la 
barra de tiro (H) con la muesca (aa) del pedal orientada 
hacia la lanza elevada (bb) de la barra de tiro.

		  NOTA: Deben instalarse tuercas con arandelas de 
estrella (Q) a cada lado del pedal, para que quede 
centrado. Mientras se instala el perno, tirar del 
pedal (Y) hacia arriba. Esto ayudará a alinear el 
perno con el agujero al otro lado de la barra de tiro.

2. 	Instalar a través de la barra de tiro y el pedal un 
perno de 3/8 x 3-3/4 pulg. (Y) y una tuerca de 3/8 
pulg. con arandela de estrella (Q), resorte de seguro 
(X) y una segunda tuerca de 3/8 pulg. con arandela 
de estrella (Q).

3. 	Con el pedal centrado y los extremos del resorte en 
los lados de la barra de tiro, como en la imagen. 
Apretar bien las tuercas.

4. 	Sujetar el perno con una contratuerca de 3/8 pulg. 
(R), para que el pedal pueda moverse libremente 
hacia delante y hacia atrás. No apretar la tuerca 
completamente contra la barra de tiro.

Q Q

X

R

Y

F

Y

H

E

H

X

R

Y

Z

Q

Q

Montaje



271017632-A Manual Español

Etapa de Montaje 7

Instalación de la horquilla

1. 	 Colocar la barra de tiro (H) en el apoyo del eje (J) 
y el soporte de bloqueo (C).

		  NOTA: Una capa ligera de grasa o aceite en  
el eje facilitará la inserción del mismo a través de  
su apoyo.

2. 	 Deslizar el eje (I) a través de su apoyo y de la 
barra de tiro.

3. 	 Comprobar que el soporte de bloqueo (C) acciona 
la barra de bloqueo (E) (o el pedal). Se puede 
realizar el ajuste aflojando los dos tornillos de 
cabeza ranurada que sujetan el soporte de 
bloqueo y avanzando o retrasando el soporte de 
bloqueo para cambiar el encaje o facilitar la 
operación.

Etapa de Montaje 8

Instalación de la barra de tiro y del eje del carro

E

O

G

M

L

S

I
J

1. 	 Instalar la horquilla (G) en la barra de tiro del carro 
(H) con el pasador de horquilla de 1/2 x 2-1/2 pulg. 
(O) y el pasador de bloqueo por resorte de 1/8 
pulg. (M).

2. 	 Instalar dos pernos de 5/16 x 3/4 pulg. (L) a través 
de la horquilla y la barra de tiro del carro, y apretar 
con dos contratuercas de 5/16 pulg. (S).

3. 	 Apretar las contratuercas.

H

C

Montaje

H



281017632-A Manual Español

Etapa de Montaje 9

Instalación de las Ruedas

Instalación del carro

1. 	 Bloquee el carro en su lugar usando la barra de 
bloqueo (E) o el pedal (F).

2. 	 Estacionar la máquina de forma segura.  
(Vea Estacionamiento con seguridad en la sección 
de seguridad del Manual del operador de la 
máquina).

3. 	 Alinear entre sí la barra de tiro del carro y la de la 
máquina.

4. 	 Instalar el pasador de horquilla (G) a través de las 
barras de tiro del carro y de la máquina. Asegurar 
el pasador de horquilla con un pasador de bloqueo 
por resorte de 1/8 pulg.

PRECAUCIÓN: ¡Evitar lesiones!  
Antes de instalar el carro, asegurarse de 
que la palanca de descarga está en 
posición bloqueada.

F

G

InstalaciónMontaje

NOTA: Se proporcionan dos bujes adicionales de 3/4 
pulg. para compensar el espacio adicional en el eje.

1. 	 Deslizar un espaciador para rueda (N) y un buje de 
3/4 pulg. (P) en ambos extremos del eje (I).

	 NOTA: Antes de instalar las ruedas, aplicar un poco 
de grasa en cada extremo del eje. Esto facilitará la 
instalación de las ruedas en el eje.

2. 	 Colocar una rueda (D) (con el vástago de la válvula 
hacia el exterior) en el eje.

	 NOTA: Utilizar pinzas para encajar a presión el aro 
de retención en la ranura del eje.

3. 	 Colocar en el eje el segundo buje de 3/4 pulg. (P) y 
un anillo de retención (U).

4. 	 Repetir estos pasos para la otra rueda.

5. 	 Inflar los neumáticos a la presión correcta. 
(Ver Especificaciones en la pagina 30).

6. 	 Aplicar grasa multiuso John Deere u otra 
equivalente a los cojinetes de las ruedas.

P

D

U
UI

I

N



291017632-A Manual Español

Funcionamiento

Determinación del peso del carro

Las siguientes capacidades máximas de peso del carro 
cargado se refieren al peso medio de cada modelo de 
carro lleno al ras de arena seca.

Modelo del Carro 	 Capacidad de Carga
	 17P 	 453 kg (1000 lb)

La magnitud de la carga que puede acarrearse 
depende de dos factores:
1.	 El peso total de la máquina que efectúa  

el remolque, el peso del operador y el peso 
del lastre que probablemente se encuentre 
colocado.

2.	 Así como la capacidad máxima del carro.

Empezar sumando el peso del operador al peso de la 
máquina. Si esta suma es menor que la capacidad 
máxima del carro, es posible acarrear una carga mayor 
añadiendo lastre a la parte delantera de la máquina. Es 
posible continuar añadiendo lastre hasta alcanzar la 
capacidad máxima del carro.

La capacidad máxima que es posible acarrear no 
puede exceder el total del peso de la máquina, el peso 
del operador y el peso de cualquier lastre instalado; 
tampoco debe exceder la capacidad máxima del carro.

PRECAUCIÓN: ¡Evitar lesiones!  
Si la carga que está siendo remolcada 
es excesiva, se puede provocar la 
pérdida de tracción y de control en las 
pendientes La distancia de parada se 
incrementa con la velocidad y con el 
peso de las cargas remolcadas. El 
peso total remolcado no debe exceder 
el peso combinado de la máquina de 
remolque, el operador y el lastre 
delantero, o la capacidad máxima  
del carro.

Descarga del carro

PRECAUCIÓN: ¡Evitar lesiones!  
Antes de descargar el carro se debe:

•	 Estacionar la máquina de forma segura.
•	 Antes de retroceder, asegurarse de que 

no haya terceros en el área, 
especialmente niños.

•	 Asegurarse de que el carro esté instalado 
a la máquina de remolque.

1. 	 Estacionar la máquina de forma segura. (Vea 
Estacionamiento con seguridad en la sección de 
seguridad del Manual del operador de la máquina).

2. 	 Mover la barra de bloqueo del carro hacia adelante 
o pisar el pedal para soltar la caja del carro.

3. 	 Inclinar la caja del carro hacia atrás, para 
descargar el carro.

4. 	 Empujar el carro hacia abajo, desplazar su barra 
de bloqueo hacia el carro y encajarla en su lugar.

	 Ejemplo:
	 Si la máquina 
	 que remolca pesa: 	 226 kg (500 lb)
	 Sumar el peso del operador: 	 90 kg (200 lb)
	 El peso total será: 	 317 kg (700 lb)

Para mantener la estabilidad con el carro en este 
ejemplo, no pueden transportarse de manera segura 
más de 317 Kg (700 lb) sin antes aumentar el lastre de 
la máquina que efectúa el remolque.



301017632-A Manual Español

Mantenimiento

Mantenimiento General

NOTA: Descargar el carro antes de efectuar cualquier 
servicio o mantenimiento.

• Lubricar los cojinetes de las ruedas anualmente o con 
mayor frecuencia si la utilización es intensa.

• Lavar la plataforma del carro después de cada uso para 
evitar daños a la plataforma o a la tornillería.

•	Revisar la presión de los neumáticos mediante un 
manómetro preciso. Inflar o desinflar los neumáticos 
según se requiera.

Especificaciones:

Carro modelo 17P
Velocidad de remolque máxima . . . . . .      13 kph (8 mph)
Capacidad del cajón (colmado) . . . . .    0,48 m3 (17 cu ft)
Carga máxima  . . . . . . . . . . . . . . . . . .                  453 kg (1000 lb)
Peso máximo de la lengüeta . . . . . . . . . .         45 kg (100 lb)
Peso vacío . . . . . . . . . . . . . . . . . . . . . . .                       47 kg (105 lb)

Neumáticos
Tamaño  . . . . . . . . . . . . . . . . . . . . . . . . . . . .                            16.00x6.5
Presión de inflado  . . . . . . . . . . . . . . .               193 kPa (28 psi)   

Extracción y 
Almacenamiento

Extracción del Carro

PRECAUCIÓN: ¡Evitar lesiones!  
Mantener las manos, pies y otras partes 
del cuerpo alejados de la parte de abajo 
de la barra de tiro.

NOTA: Consultar las ilustraciones incluidas en la 
sección Instalación, de este manual.

1. 	 Estacionar la máquina de forma segura. (Vea 
Estacionamiento con seguridad en la sección de 
seguridad del Manual del operador de la máquina).

2. 	 Descargar el carro.

3. 	 Extraer el pasador de bloqueo por resorte y el 
pasador de horquilla.

4. 	 Apartar el carro de la máquina. Bloquear las ruedas 
del carro.

5. 	 Para el almacenamiento, instalar el pasador de 
horquilla y el pasador de bloqueo por resorte en la 
barra de tiro del carro.

PRECAUCIÓN: ¡Evitar lesiones! Antes de 
instalar el carro, se debe verificar que el 
seguro de transporte apunte hacia la 
palanca de vaciado del carro y que dicha 
palanca esté trabada en su lugar.



31

Mantenimiento

Obtención de Servicio de Primera Calidad

La calidad de John Deere se prolonga con la calidad 
de nuestro servicio 

John Deere ha puesto en práctica un procedimiento  
para atender las consultas o los problemas del usuario, 
si surgen, a fin de asegurar que la calidad del producto 
perdure con la calidad de sus piezas y de su atención al 
cliente.

Seguir los pasos que se indican, para recibir respuesta 
a cualquier pregunta sobre el producto.
1. 	 Consultar los manuales del operador de la máquina 

y el accesorio.

2. 	 En Norteamérica o Canadá, llamar al departamento de 
Servicios Especiales de John Deere (1-866-218-8622), 
indicando el número de serie del producto (si está c 
disponible) y el número del modelo.

Este producto fue fabricado por Brinly-Hardy, un Licenciatario John Deere, ubicado en  
3230 Industrial Pkwy, Jeffersonville, IN 47130. Si tiene alguna pregunta o preocupación sobre el 
montaje, la instalación o la operación de este accesorio, consulte a su distribuidor John Deere local 
o llame a Brinly-Hardy al 866-218-8622 para obtener ayuda. LICENSED



321017632-A Manual Español

Garantía

A.	 Disposiciones generales. El fabricante, Brinly Hardy 
Company, otorga las garantías descritas a continuación para 
productos de John Deere con licencia al comprador original 
de accesorios para césped y jardinería nuevos adquiridos en 
centros minoristas y de distribución autorizados de John 
Deere. En virtud de estas garantías, el fabricante reparará o 
reemplazará, según su criterio, cualquier parte cubierta que 
presente defectos de materiales o fabricación durante el plazo 
correspondiente de la garantía. No obstante, el comprador 
será responsable de toda visita de servicio técnico o del 
transporte del producto hacia la ubicación de actividad 
comercial del distribuidor y desde esta, de toda prima cobrada 
como consecuencia de trabajo durante horas extra solicitado 
por el comprador y de todo servicio o mantenimiento que no 
esté relacionado directamente con los defectos cubiertos en 
virtud de las garantías detalladas a continuación. 

B.	 Lo que cubren las garantías. Todas las piezas de cualquier 
producto nuevo de John Deere con licencia están cubiertas 
por la garantía durante la cantidad de meses especificada a 
continuación. Cuando llame, trate de tener a mano el número 
de serie, si corresponde, y el número de modelo. 

C.	 Lo que no cubren las garantías. (1) Productos usados; 
(2) todo producto que se haya alterado o modificado de 
maneras no aprobadas por el fabricante; (3) depreciación o 
daños causados por el desgaste habitual, la falta de 
mantenimiento razonable y adecuado, el incumplimiento con 
las instrucciones de funcionamiento, el uso indebido, la falta 
de protección adecuada durante el almacenamiento o un 
accidente; (4) piezas y servicios de mantenimiento normal. 

D.	 Aseguramiento del servicio de garantía.  Para asegurar 
el servicio de garantía, el comprador debe (1) informar el 
defecto del producto a un distribuidor autorizado o al 

fabricante llamando al 866-218-8622 y solicitar la reparación 
dentro del plazo correspondiente de la garantía, (2) presentar 
evidencia de la fecha de inicio de la garantía y (3) poner el 
producto a disposición del distribuidor o centro de servicio 
dentro de un plazo razonable. 

E.	 Limitación de garantías implícitas y otros recursos. En la 
medida en que lo permita la ley, ni John Deere ni ninguna 
compañía afiliada otorga garantías, brinda declaraciones o 
hace promesas en relación con la calidad, el rendimiento o 
la ausencia de defectos de los equipos cubiertos por esta 
garantía. Las garantías implícitas de comerciabilidad e 
idoneidad para un propósito particular, en la medida en que 
corresponda, deberá tener duración limitada según el 
período de garantía correspondiente establecido en esta 
página. Los únicos recursos del comprador en relación con 
el incumplimiento o el rendimiento de cualquier garantía para 
los accesorios para césped y jardinería de John Deere son 
aquellos establecidos en esta página. En ningún caso el 
distribuidor, John Deere ni el fabricante se responsabilizarán 
de los daños incidentales o indirectos. (Nota: Algunos 
estados no permiten la limitación de la duración de una 
garantía implícita ni la exclusión ni limitación de los daños 
incidentales o indirectos, de manera que las exclusiones y 
limitaciones anteriores podrían no aplicarse en su caso). 
Esta garantía limitada le otorga a usted derechos legales 
específicos y usted podría tener también otros derechos que 
varían de un estado a otro. 

F.	Ausencia de garantía del distribuidor. El distribuidor que 
realiza la venta no otorga ninguna garantía propia ni tiene 
autoridad para brindar declaraciones o hacer promesas en 
nombre de John Deere ni del fabricante para modificar los 
términos o las limitaciones de la garantía de modo alguno. 

* Cada plazo de la garantía comienza en la fecha de entrega del producto al comprador.

Registre su producto John Deere con licencia; para ello, complete la Tarjeta de registro de la garantía adjunta y 
envíela por correo postal. Para comunicarse con Servicio al Cliente, llame al 866-218-8622

Garantía limitada para productos nuevos de John Deere con licencia

Accesorios para césped y jardinería del fabricante *Plazo de la garantía
Marco de acero 2 años
Transmisión (caja de velocidades) 2 años
Tolvas y plataformas de polietileno 2 años
Ruedas 1 año
Sistema hidráulico 1 año
Engranajes motrices 1 año
Otras piezas de desgaste normal 1 año



33

LIVRET D’ENTRETIEN

Utility Cart
17P

1017632-A
20 / 26 / 2017

Français

Version nord-américaine 
Imprimé aux États-Unis



341017632-A Manuel Français

Utilisation du manuel de votre opérateur

Lisez ce manuel complet de l’opérateur, en particulier les 
informations de sécurité, avant d’opérer.

Ce manuel est une partie importante de votre machine. 
Gardez tous les manuels dans un emplacement pratique 
afin qu’ils puissent être facilement accessibles.

Utilisez les informations de sécurité et d’exploitation dans 
le manuel de l’utilisateur de la pièce jointe, ainsi que le 
manuel de l’opérateur de la machine, pour utiliser et 
entretenir la pièce jointe en toute sécurité et 
correctement.

Si votre manuel de pièces jointes contient une section 
intitulée Préparation de la machine, cela signifie que 
vous devrez faire quelque chose sur votre tracteur ou 
votre véhicule avant de pouvoir installer la pièce jointe. 
Les sections d’assemblage et d’installation de ce manuel 
fournissent des informations pour assembler et installer 
la pièce jointe à votre tracteur ou véhicule. Utilisez la 
section Service pour effectuer les réglages nécessaires 
et le service de routine à votre pièce jointe.

Si vous avez des questions ou des préoccupations 
concernant l’assemblage, l’installation ou l’utilisation de 
cette pièce jointe, consultez votre revendeur local John 
Deere.

Les informations de garantie sur cette pièce jointe John 
Deere se trouvent dans la déclaration de garantie incluse 
dans ce manuel.

Introduction

Compatibilité du produit

Compatible avec les tracteurs de pelouse et jardin

Tracteurs compacts: 1023E, 1025R et 2025R MY18 et 
plus récents.

Instructions originales. Toutes les informations, illustrations  
et spécifications de ce manuel sont basées sur les dernières 
informations disponibles au moment de la publication.

Le droit est réservé pour effectuer des modifications  
à tout moment sans préavis.

Table of Contents

Manuel Anglais	 1 - 16

Manuel Espagnol	 17 - 32

Manuel Français 

Introduction	 34

Compatibilité des produits 	 34

Étiquettes de Sécurité 	 35 - 36

Sécurité 	 36 - 37

Montage 	 38 - 44

Installation 	 44

Fonctionnement 	 45

Retrait et stockage 	 46

Entretien 	 46 - 47

Caractéristiques 	 46

Obtention d’un  
entretien de qualité  	 47

Garantie	 48



351017632-A Manuel Français

Autocollants de Sécurité

Comprendre les Autocollants de  
Sécurité de la Machine

Les autocollants de sécurité  
présentés dans cette section sont 
apposés sur la machine à des 
emplacements importants pour attirer 
l’attention sur des dangers potentiels.

Sur les autocollants de sécurité de la machine, ce 
symbole de mise en garde est accompagné du terme 
DANGER, AVERTISSEMENT ou ATTENTION. Le terme 
DANGER signale les dangers les plus graves.

Le cas échéant, le livret d’entretien explique également 
les dangers éventuels dans des messages de sécurité 
spéciaux précédés du terme ATTENTION et du symbole 
de mise en garde.

Des informations de sécurité supplémentaires 
apparaissant sur des pièces ou composants provenant 
des fournisseurs peuvent ne pas être reproduites dans 
ce livret d’entretien.

Étiquettes de sécurité françaises ou espagnoles et 
manuel de l’opérateur

Les manuels d’utilisation et les étiquettes de sécurité 
avec du contenu en français ou en espagnol sont 
disponibles pour cette machine par l’intermédiaire de 
concessionnaires agréés John Deere. Consultez votre 
concessionnaire John Deere.

Avertissement Étiquettes 

Etiquetas  
de Prudence



361017632-A Manuel Français

Étiquettes de Sécurité Sécurité

Lire la Section Sécurité dans le Livret D’entretien
Lire les consignes générales de sécurité, à suivre lors du 
fonctionnement, contenues dans le livret d’entretien pour toute 
information supplémentaire quant à la sécurité.

Travail en toute sécurité
Cet outil est conçu pour l’entretien des pelouses et les applications 
domestiques. Ne pas remorquer derrière un véhicule sur la voie 
publique ou à haute vitesse. Ne pas remorquer à des vitesses 
supérieures à la vitesse de remorquage maximum recommandée.
• 	La vitesse de remorquage doit toujours être suffisamment lente 

pour conserver le contrôle de la machine. Avancer lentement 
sur des terrains accidentés.

• 	Ne pas permettre aux enfants ou à des personnes non qualifiées 
d’utiliser la machine.

• 	Ne laisser personne, particulièrement les enfants, monter sur la 

Avertissement

PRÉVENTION DES BLESSURES PAR EXPLOSION
• 	Ne pas placer de bidon d’essence dans le bac lors du 

remplissage.

LES PASSAGERS RISQUENT D’ÊTRE VICTIMES 
D’UNE CHUTE MORTELLE
• 	Aucun passager dans le bac.

B7084B
POUR ÉVITER LES BLESSURES OU LES DÉGÂTS 
MATÉRIELS

• 	Lire le livret d’entretien

• 	Utiliser uniquement avec les tracteurs de pelouse et les 
tracteurs de jardin

• 	Il est interdit d’être dans le bac lorsque la machine se 
déplace

• 	Ne pas dépasser les 8 mph

• 	Ne pas dépasser la capacité de charge du véhicule de 
remorquage indiquée dans le livret d’entretien du véhicule.

• 	Réduire la charge dans les pentes et sur des surfaces 
glissantes.

Prudence

ATTENTION
POUR ÉVITER 

LES BLESSURES 
CAUSÉES PAR 
UNE PERTE DE 

STABILITÉ OU DE 
CONTRÔLE

M151136

●	Ne pas dépasser la 
capacité de remor- 
quage maximum du 
véhicule remor- 
queur indiquée dans 
le l ivret d’entrent ien 
du véhicule

●	Ne pas dépasser la 
capacité de charge 
maximum du char iot 
indiquée dans le 
l ivret d’entret ien du 
char iot

●	Réduire la charge  
du char iot sur les 
pentes et /ou les 
sur faces gl issantes

●	Ne pas dépasser  
8 mph (13 km/h) lors 
du remorquage du 
char iot

CAUTION
TO HELP PREVENT 

BODILY INJURY  
DUE TO LOSS  
OF STABILITY  
OR CONTROL

•	Do not exceed 
max imum tow ing 
capacity of tow ing 
vehic le l isted in the 
vehic le operator ’s 
manua l

●Do not exceed 
max imum car t load 
capacity l isted in  
cart operator’s manual

●Reduce loaded car t 
weight on s lopes  
and/or sl ippery 
sur faces

●Do not exceed 8 mph 
(13 kph) when towing 
car t



371017632-A Manuel Français

Sécurité

Protection des tiers
• Ne laisser personne s’approcher lorsque l’outil remorqué 

fonctionne.
• 	Avant de faire marche arrière avec l’outil, regarder attentivement 

derrière ce dernier et vérifier qu’il n’y a personne.

Ne pas transporter de passagers sur l’outil lors du 
remorquage.
•	 Ne pas transporter de passagers sur l’outil lors du remorquage.
•	 Les passagers peuvent être blessés par des objets projetés ou 

être euxmêmes projetés hors de l’outil remorqué lors de 
démarrages, d’arrêts ou de virages brusques.

• 	Les passagers gênent la visibilité de l’opérateur et rendent le 
fonctionnement de l’outil dangereux.

•	 Ne pas laisser monter de passagers sur le support d’attelage.

Prévention des blessures par la barre d’attelage
Avant de déconnecter l’outil de la plaque d’attelage de la machine:
• Décharger l’outil.
• Arrêter l’outil sur une surface plate.
• Arrêter le moteur de la machine.
• Serrer le frein de stationnement de la machine.
• Caler les roues de l’outil.
• Ne pas mettre les mains, les pieds ou d’autres parties du corps 

sous la barre d’attelage.

Porter des vêtements appropriés
• 	Utilisez toujours une protection les yeux 

lors de l’utilisation.

• 	Porter un équipement de sécurité 
approprié et des vêtements pour le 
travail.

•	Lors de l’utilisation de cet équipement, toujours porter des 
chaussures et des pantalons longs. Ne pas utiliser l’appareil 
pieds nus ou porter des sandales ouvertes.

•	Utiliser un dispositif de protection approprié, tel que des 
bouchons d’oreilles. bruit peut entraîner une perte de valeur 
ou de l’ouïe

machine ou l’outil. Les passagers risquent d’être blessés, 
heurtés par des objets ou projetés hors de la machine. De plus, 
les passagers limitent le champ de vision du conducteur et 
rendent la conduite dangereuse.

• 	Vérifier le fonctionnement des freins de la machine avant toute 
utilisation. Effectuer le réglage ou l’entretien des freins au besoin.

• 	Maintenir tous les écrous et les vis serrés pour s’assurer que 
l’équipement est prêt à fonctionner en toute sécurité.

• Veiller à ce que toutes les pièces soient en bon état et installées 
correctement. Réparer immédiatement tout dommage. 
Remplacer les pièces usées ou détériorées. Remplacer tout 
autocollant de sécurité ou d’instruction usé ou endommagé.

• 	Ne pas apporter de modifications à la machine ou aux dispositifs 
de sécurité. Toute modification non autorisée apportée à la 
machine ou à l’outil risque d’affecter son fonctionnement et d’en 
compromettre la sécurité.

• 	Bien ancrer toutes les charges pour éviter qu’elles ne tombent.
• 	Pour un déplacement et un déchargement du bac en toute 

sécurité, répartir uniformément la charge.
• Ne pas limiter le champ de vision de l’opérateur lors de l’utilisation 

de la machine.

Remorquage de charges en toute sécurité
• 	La distance de freinage augmente avec la vitesse et le poids de 

la charge tractée. Rouler doucement et prévoir un délai et une 
distance supplémentaires pour s’arrêter.

• Le poids remorqué total ne doit pas dépasser les limites indiquées 
dans le livret d’entretien du véhicule de remorquage.

• Une charge remorquée excessive peut provoquer une perte de 
traction ou une perte du contrôle dans les pentes. Réduire la 
charge remorquée lors du fonctionnement dans les pentes.

• Ne jamais autoriser des enfants ou à tout autre tiers dans ou sur 
un équipement tracté.

• N’utiliser que des attelages homologués. Ne procéder au 
remorquage qu’avec une machine équipée d’un attelage conçu 
pour le remorquage. Attacher l’outil remorqué uniquement au 
point d’attelage homologué.

• Suivre les recommandations du fabricant concernant les limites 
de poids pour l’outil remorqué et le remorquage en pente. Utiliser 
des contrepoids ou des masses d’alourdissement selon les 
recommandations du livret d’entretien de la machine. 

• Ne pas prendre de virages serrés. Faire preuve de prudence 
supplémentaire dans les virages ou pour une utilisation dans 
des conditions de sol défavorables. Faire preuve de prudence 
en marche arrière.

• Dans les descentes, ne pas mettre la machine au point mort ou 
en roue libre.



381017632-A Manuel Français

Montage

Contenu du kit  (pièces principales)

Description	 Qté. 

A.	 Bac	 1

B.	 Support longitudinal 	 2

C.	 Support de verrouillage 	 1

D.	 Roue 	 2

E.	 Barre de verrouillage  
	 (selon modèle) 	 1

Description	 Qté. 

F.	 Pédale (selon modèle)	 1

G.	 Chape	 1

H.	 Barre d’attelage 	 1

I.	 Essieu	 1

J.	 Support d’essieu	 1

H

C

D

F

B

A

B

E

I

D
J

G



391017632-A Manuel Français

Montage

Sac de Pièces  (Fixations)

Description	 Qté.

K.	 Vis à tête fendue de 5/16 x 1-1/4 po	 12

L.	 Boulon de 5/16 x 3/4 po	 2

M.	 Goupille-ressort de 1/8 po 	 1

N.	 Entretoise de roue	 2

O.	 Axe de chape de 1/2 x 2-1/2 po 	 1

P.	 Bague de 3/4 po	 6

Q.	 Écrou avec rondelle en étoile de 3/8 po	 2

R.	 Contre-écrou de 3/8 po	 1

S.	 Contre-écrou de 5/16 po 	 2

T.	 Rondelle d’arrêt de 5/16 po	 12

U.	 Anneau de retenue de 3/4 po 	 2

V.	 Rondelle plate de 5/16 po 	 24

W.	 Écrou de 5/16 po 	 12

X.	 Ressort de verrou 	 1

Y.	 Boulon de 3/8 x 3-3/4 po 	 1

Outils requis pour l’assemblage:

• Clé de 1/2 pouce (2)

• Clé de 9/16 pouce (2)

• Pince

• Tournevis à lame plate

Montage du bac

Pour monter le bac, procéder comme suit.

• Ne pas mettre au rebut le séparateur de la plate-forme 
en carton, il peut servir de modèle pour créer des 
séparateurs pour le bac.

• Placer des morceaux de carton sous la caisse du bac 
afin d’éviter d’érafler le fini.

• Placer toutes les têtes des vis à l’intérieur de la caisse 
du bac.

K

Y

Q R S T V WU XP

L M O

N



401017632-A Manuel Français

Montage

Assemblage Étape 1

Installation des Supports

1. 	Placer les supports longitudinaux (B) sur la partie 
inférieure du bac (A).

2. 	Fixer les supports avec deux vis à tête fendue de 
5/16 x 1-1/4 po (K), quatre rondelles plates de 5/16 
po (V), deux rondelles de sécurité de 5/16 po (T) et 
deux écrous de 5/16 po (W). Visser toutes les 
fixations à la main jusqu’à ce les deux vis soient 
montées. 

	 Ne pas serrer les écrous à ce stade.

Assemblage Étape 2

Installation du Support de L’essieu

1. 	Poser le support de l’essieu (J) dans les trous 
fendus des supports longitudinaux (B) sur la partie 
inférieure du bac (A).

2. 	Monter huit vis à tête fendue de 5/16 x 1-1/4 po (K) 
et huit rondelles plates de 5/16 po (V) depuis 
l’intérieur de la caisse du bac par le support 
d’essieu. Monter huit rondelles plates 
supplémentaires de 5/16 po (V), huit rondelles de 
sécurité de 5/16 po (T) et huit écrous de 5/16 po (W) 
sur les vis. Visser toutes les fixations à la main 
jusqu’à ce les huit vis soient montées.

3. 	Serrer tous les dispositifs de fixation des 
supports longitudinaux (B) et le support de 
l’essieu (J).

MX41739 MX41738

W

V

W

B

V

K
VV

A
A

T

T
V

J

KV

B

K



411017632-A Manuel Français

NOTE: S’assurer que la fente du support de 
verrouillage se trouve face à l’avant du bac.

1.		 Placer le support de verrouillage (C) sur le bac.

2.		 Installer deux vis à tête fendue de 5/16 x 1-1/4 po 
(K) et deux rondelles plates de 5/16 po (V) (depuis 
l’intérieur de la caisse du bac) et par le support de 
verrouillage. 

NOTE: Le support de verrouillage a des fentes 
permettant son réglage vers l’avant ou vers 
l’arrière.

3. 	Fixer avec deux rondelles plates de 5/16 po (V), 
deux rondelles de sécurité de 5/16 po (T) et deux 
écrous de 5/16 po (W). 

		  Bien les serrer. 

Montage

Assemblage Étape 3

Installation du support de Verrouillage 

Assemblage Étape 4

Identification et Assemblage de la Barre de  
Verrouillage / Pédale

1.	 Déterminer si le bac comprend une barre de 
verrouillage (E) ou une pédale (F). Voir Assemblage 
de la barre de verrouillage du bac ou Assemblage 
de la pédale du bac pour les étapes de l’installation.

MX41737

MX52264

V
V

W
W

V

FE

T
T

K
V

K

C



421017632-A Manuel Français

Montage

Assemblage Étape 5

Montage de la Barre de Verrouillage du Bac

Photo: Dessous de la barre d’attelage illustré.  
Le graphique à droite illustre une vue du montage.

1. 	Placer la barre de verrouillage du bac (E) par la 
fente de la barre d’attelage (H) avec l’encoche (Z) 
de la barre orientée vers l’arrière du bac.

		  NOTE : Les écrous avec les rondelles en étoile (Q) 
attachées doivent être installés de chaque côté de la 
barre de verrouillage du bac pour un bon centrage. 
Relever la barre de fixation lors du montage du 
boulon (Y). Ceci permet d’aligner le boulon avec le 
trou situé de l’autre côté de la barre d’attelage.

2. 	Installer un boulon de 3/8 x 3-3/4 po (Y) et un écrou 
de 3/8 po avec la rondelle en étoile attachée (Q), le 
ressort de fermeture (X) et un second écrou de 3/8 
po avec la rondelle en étoile attachée (Q) dans la 
barre d’attelage et la barre de verrouillage.

3. 	 Une fois la barre de verrouillage centrée et les extrémités 
du ressort placées sur les supports de la barre d’attelage 
(voir illustration), serrer les écrous fermement.

4. 	Fixer le boulon avec le contre-écrou de 3/8 po (R) 
de sorte que la barre de verrouillage bouge 
librement en avant et en arrière.

Assemblage Étape 6

Assemblage de la Pédale du Bac

Photo : Dessous de la barre d’attelage illustré. Le 
graphique présenté illustre une vue du montage.

1. 	Placer la pédale (F) du bac par la fente de la barre 
d’attelage (H) avec l’encoche (aa) de la pédale 
orientée vers le timon relevé (bb) de la barre 
d’attelage.

		  NOTE : Les écrous avec les rondelles en étoile (Q) 
attachées doivent être installés de chaque côté de 
la pédale pour un bon centrage. Relever la pédale 
lors du montage du boulon (Y). Ceci permet 
d’aligner le boulon avec le trou situé de l’autre côté 
de la barre d’attelage.

2.		 Installer un boulon de 3/8 x 3-3/4 po (Y) et un écrou 
de 3/8 po avec la rondelle en étoile attachée (Q), le 
ressort de fermeture (Y) et un second écrou de 3/8 
po avec la rondelle en étoile attachée (Q) dans la 
barre d’attelage et la pédale.

3. 	Vérifier que la pédale est centrée et que les extrémités 
des ressorts reposent sur les flancs de la barre 
d’attelage, comme illustré. Bien serrer les écrous.

4. 	Fixer le boulon avec le contre-écrou de 3/8 po (R) afin 
que la pédale bouge librement en avant et en arrière. 
Ne pas serrer à fond l’écrou contre la barre d’attelage

Q Q

X

R

Y

F

Y

H

E

H

X

R

Y

Z

Q

Q



431017632-A Manuel Français

Montage

Assemblage Étape 7

Installation de la Chape

1. 	 Placer la barre d’attelage (H) sur le support de 
l’essieu (J) et le support de verrouillage (C).

	 NOTE : Une couche légère de graisse ou d’huile 
sur l’essieu facilite son insertion par le support.

2. 	 Faire coulisser l’essieu (I) sur son support et la 
barre d’attelage.

3. 	 Vérifier que le support de verrouillage (C) 
enclenche la barre de verrouillage (E) (ou la 
pédale). Le réglage peut se faire en desserrant les 
deux vis à tête fendue qui fixent le support de 
verrouillage et en déplaçant le support de 
verrouillage vers l’avant ou vers l’arrière afin de 
modifier l’enclenchement ou faciliter le 
fonctionnement.

Assemblage Étape 8

Pose de la Barre D’attelage et de L’essieu du Bac

MX27743

E

O

G

M

L

S

I
J

1. 	 Installer la chape (G) sur la barre d’attelage du bac 
(H) avec un axe de chape de 1/2 x 2-1/2 po (O) et 
une goupille-ressort de 1/8 po (M).

2. 	 Poser deux boulons de 5/16 x 3/4 po (L) par la 
chape et la barre d’attelage du bac et fixer avec 
deux contre-écrous de 5/16 po (S).

3. 	 Serrer les contre-écrous.

MX38820

H

C

H



441017632-A Manuel Français

Montage

Assemblage Étape 9

Installation des Roulettes

1. 	 Faire coulisser une entretoise de roue (N) et une bague 
de 3/4 po (P) sur les deux extrémités de l’essieu (I).

	 NOTE: Appliquer un peu de graisse à chaque 
extrémité de l’essieu avant de monter les roues. 
Ceci facilite le montage des roues sur l’essieu.

2. 	 Poser une roue (D) (tige de valve vers l’extérieur) 
sur l’essieu. 

	 NOTE: Utiliser une pince pour enclencher l’anneau 
de retenue dans la rainure de l’essieu.

3. 	 Placer une deuxième bague de 3/4 po (P) sur 
l’anneau de retenue (U) de l’essieu.

4. 	 Répéter l’opération pour l’autre roue.

5. 	 Gonfler les pneus à la pression correcte. 
(Voir les caractéristiques à la page 46).

6. 	 Graisser les roulements de roue avec de la graisse 
universelle John Deere ou une graisse équivalente.

Pose du bac

1. 	 Verrouillez le chariot en place à l’aide de la barre 
de verrouillage (E) ou de la pédale (F).

2. 	 Garer la machine dans en toute sécurité.  
(Voir Stationnement en toute sécurité dans la 
section de sécurité du manuel de l’opérateur de 
machine). 

3. 	 Aligner la barre d’attelage du bac avec celle de la 
machine.

4. 	 Poser l’axe de chape (G) par les barres d’attelage 
du bac et de la machine. Verrouiller l’axe de chape 
avec la goupille-ressort de 1/8 po.

ATTENTION: Risque de blessures!  
Avant d’installer le bac, s’assurer que le 
levier de déversement est verrouillé.

F

G

Installation

P

D

U
UI

I

N

NOTE: Deux bagues supplémentaires de 3/4 po sont fournies 
afin d’éliminer tout espace supplémentaire sur l’essieu.



451017632-A Manuel Français

Fonctionnement

Détermination du Poids du Bac

Les poids maximum des bacs chargés indiqués ci-
après correspondent au poids moyen de chaque 
modèle de bac chargé à ras avec du sable sec.

	 Modèle du Bac 	 Poids chargé 
	 17P 	 453 kg (1000 lb)

Le poids utile du bac dépend de deux facteurs:
1.	 Le poids combiné de la machine qui 

remorque, de l’opérateur et du lest avant.
2.	 Ainsi que la capacité maximale du bac.

Pour commencer, additionner le poids de l’opérateur à 
celui de la machine. Si le total est inférieur à la 
capacité maximale du bac, il est alors possible 
d’ajouter du lest avant à la machine. Ajouter du lest 
jusqu’à ce que la capacité maximale du bac soit 
atteinte.

Le poids utile du bac ne peut pas dépasser le poids 
combiné de la machine, de l’opérateur et du lest ou la 
capacité maximale du bac.

ATTENTION: Risque de blessures !  
Une charge remorquée d’un poids 
excessif peut provoquer une perte de 
traction ou une perte du contrôle dans 
les pentes. La distance de freinage 
augmente avec la vitesse et le poids de 
la charge tractée. Le poids tracté total ne 
doit pas dépasser le poids combiné de la 
machine qui remorque, de l’opérateur ou 
du lest ou la capacité maximum du bac.

Déchargement du bac

ATTENTION: Risque de blessures! 
Avant de déverser le bac: 

• 	Garer la machine en toute sécurité.
• 	Avant de faire marche arrière, s’assurer 

qu’il n’y a personne dans l’aire de travail 
et surtout pas d’enfant.

• 	S’assurer que le bac est posé sur la 
machine de remorquage.

1. 	 Garer la machine dans en toute sécurité. (Voir 
Stationnement en toute sécurité dans la section de 
sécurité du manuel de l’opérateur de machine).

2. 	 Déplacer la barre de verrouillage vers l’avant ou 
appuyer sur la pédale pour déverrouiller la caisse 
du bac.

3. 	 Faire basculer le bac vers l’arrière pour le 
décharger.

4. 	 Pousser le bac vers le bas et déplacer la barre de 
verrouillage vers le bac et verrouiller en position.

	 Exemple:
	 Si le poids de la machine  
	 de remorquage est de: 	 226 kg (500 lb)
	 Ajouter le poids de l’opérateur: 	 90 kg (200 lb)
	 Le poids combiné est égal à: 	 317 kg (700 lb))

Afin de maintenir la stabilité en utilisant le bac dans cet 
exemple, ne pas transporter plus de 317 kg (700 lb) 
sans préalablement ajouter du lest supplémentaire à la 
machine de remorquage.



461017632-A Manuel Français

Entretien

Entretien Général

NOTE : Décharger le bac avant d’entreprendre toute 
procédure d’entretien.

• 	Graisser les roulements de roue tous les ans ou plus 
fréquemment en usage intensif.

• 	Laver la plate-forme du bac après chaque utilisation afin 
d’éviter tout dommage à la plate-forme ou à la visserie.

• 	Vérifier la pression de gonflage des pneus à l’aide d’un 
manomètre précis, gonfler ou dégonfler les pneus si 
nécessaire. 	

Caractéristiques:

Modèle de bac 17P
Vitesse de remorquage maximale  . . .   13 km/h (8 mph)
Capacité du bac (comble) . . . . . . . . .         0,48 m3 (17 cu ft)
Charge maximale . . . . . . . . . . . . . . . .                453 kg (1000 lb)
Poids maximum du timon . . . . . . . . . . . .            45 kg (100 lb)
Poids à vide . . . . . . . . . . . . . . . . . . . . . .                       47 kg(105 lb)

Pneus
Taille  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                             16.00 x 6.5
Pression de gonflage des pneus . . . . .    193 kPa (28 psi)    

Retrait et Stockage

Retrait du Bac

ATTENTION : Risque de blessures !  
Ne pas approcher les mains, les pieds 
d’autres parties du corps sous la barre 
d’attelage.

NOTE: Voir les illustrations dans la section Installation, 
ci-avant dans ce livret.

1. 	 Garer la machine dans en toute sécurité. (Voir 
Stationnement en toute sécurité dans la section de 
sécurité du manuel de l’opérateur de machine).

2. 	 Décharger le bac.

3. 	 Déposer la goupille de verrouillage à ressort et 
l’axe de chape.

4. 	 Éloigner le bac de la machine. Caler les roues du 
bac.

5. 	 Pour le remisage, poser l’axe de la chape et la 
goupille de verrouillage à ressort sur la barre 
d’attelage du bac.

ATTENTION: Risque de blessures !  
Avant la pose du bac, s’assurer que le 
verrou de transport se trouve face au levier 
de déversement du bac et que ce levier est 
verrouillé en position.



47

Entretien

Obtention d’un Entretien de Qualité  

La qualité John Deere se retrouve également  
au niveau du service

John Deere offre une procédure pour répondre à vos 
questions et, le cas échéant, résoudre vos problèmes 
pour garantir la qualité des produits grâce à l’assistance 
technique et des pièces de rechange de qualité.

Suivre les étapes suivantes pour obtenir une réponse à 
toute question relative au produit.

1.	 Consulter les livrets d’entretien de l’outil et de la machine.

2. 	 En Amérique du Nord ou au Canada, appeler  
John Deere Special Services au 1-866-218-8622 et 
fournir le numéro de série du produit (si disponible) 
et la référence.

Ce produit a été fabriqué par Brinly-Hardy, un titulaire de licence John Deere, situé à 
3230 Industrial Pkwy, Jeffersonville, IN 47130. Si vous avez des questions ou des préoccupations 
concernant l’assemblage, l’installation ou l’utilisation de cette pièce jointe, consultez votre revendeur 
local John Deere ou appelez Brinly-Hardy au 866-218-8622 pour obtenir de l’aide. LICENSED



481017632-A Manuel Français

Garantie

A. Clauses générales – Les protections décrites ci-dessous 
sont offertes par le fabricant, la société Brinly Hardy, à 
l’acheteur d’origine d’accessoires de pelouse et jardin neufs 
sous licence John Deere obtenus chez un concessionnaire 
ou détaillant autorisé de produits John Deere. Dans le cadre 
des présentes, le fabricant s’engage à réparer ou remplacer, 
à sa discrétion, toutes les pièces couvertes présentant un 
défaut de matériau ou de fabrication durant la période de 
garantie applicable. L’acheteur sera cependant responsable 
des frais de toute visite d’un technicien sur place et/ou des 
coûts de transport du produit vers/depuis le concessionnaire, 
ainsi que des heures supplémentaires de travail demandées 
par l’acheteur (le cas échéant) et des frais de service/
entretien ne découlant pas directement d’un défaut couvert 
par les présentes.

B. Ce qui est garanti – Toutes les pièces des produits sous 
licence John Deere neufs sont garanties pendant le nombre 
de mois indiqué ci-après. Lorsque vous appelez, veuillez 
avoir en main le numéro de modèle et le numéro de série (si 
applicable) du produit. 

C. Ce qui n’est pas garanti – 1) Produits usagés; (2) produits 
ayant été modifiés ou altérés sans autorisation du fabricant; 
(3) dépréciation et dommages causés par l’usure normale, 
par un entretien insuffisant ou irresponsable, par la non-
observance des instructions d’utilisation, par une mauvaise 
utilisation, par un rangement sans protection adéquate ou 
par un accident; (4) pièces et services d’entretien normal.

D. Procédure de service sous garantie – L’acheteur désirant 
obtenir une réparation sous garantie doit (1) signaler le 
produit défectueux à un concessionnaire autorisé ou 
directement au fabricant (866-218-8622) et demander une 
réparation avant l’expiration de la période de garantie, (2) 

présenter une preuve de date d’entrée en vigueur de la 
garantie; (3) remettre le produit au détaillant ou au centre de 
réparation dans un délai raisonnable.

E. Limites s’appliquant aux garanties implicites et aux autres 
recours – Sous réserve des lois en vigueur, John Deere et 
ses entités affiliées ne formulent aucune garantie 
supplémentaire, aucune déclaration et aucune promesse 
concernant la qualité, l’efficacité et l’absence de défaut des 
équipements couverts par cette garantie. Les garanties 
implicites d’aptitude à la commercialisation et d’adéquation à 
un usage particulier, s’il y a lieu, ne peuvent durer au-delà de 
la période de garantie indiquée dans les présentes. En cas 
de défaut ou de non-exécution de la garantie, l’acheteur des 
accessoires de pelouse et jardin John Deere couverts par 
cette garantie n’a aucun autre recours que ceux décrits dans 
les présentes. La société John Deere, le fabricant et le 
concessionnaire réfutent expressément toute responsabilité 
pour quelque dommage indirect ou accessoire. (Remarque : 
Puisque certaines juridictions interdisent de restreindre la 
durée d’une garantie implicite ou d’exclure ou limiter des 
dommages accessoires ou indirects, il est possible que des 
exclusions ou restrictions ci-dessus ne s’appliquent pas à 
vous.) La présente garantie vous accorde des droits 
juridiques spécifiques, mais il est possible que vous ayez 
aussi d’autres droits selon votre lieu de résidence.

F. Absence de garantie du concessionnaire – Le détaillant ne 
vous offre aucune garantie propre et n’a pas le droit de 
formuler des engagements ou des promesses au nom de 
John Deere ou du fabricant affectant de quelque façon que 
ce soit les clauses ou la durée de la présente garantie.

*Chaque période de garantie entre en vigueur à la date de réception du produit par l’acheteur.

N’oubliez pas de remplir et poster la carte de garantie ci-incluse afin d’enregistrer votre produit sous licence 
John Deere. Service à la clientèle : Veuillez appeler le 866-218-8622

Garantie limitée s’appliquant aux produits sous licence John Deere neufs

Accessoires de pelouse et jardin du fabricant *Durée de garantie
Cadre en acier 2 ans
Transmission (boîte à engrenages) 2 ans
Trémie en polyéthylène et lits 2 ans
Roues 1 an
Composants hydrauliques 1 an
Engrenages moteurs 1 an
Autres pièces normalement sujettes à l’usure 1 an


